RN Pertussis Prophylaxis Protocol

Purpose:  To provide for pertussis prophylaxis by the Registered Nurse to avoid pertussis infection and spread of clinical disease in patients served by the LSCHC.

Recipients:  Clinical Staff of the Lake Superior Community Health Center

Date written:  August 18, 2006

Date initiated:  September 15, 2006
1. The nurse may treat a patient who comes in with pertussis exposure without a provider visit.

2. Giving postexposure prophylaxis to asymptomatic household contacts within 21 days of the original patient's cough onset can prevent symptomatic infection.  Asymptomatic household members should be treated as if they have pertussis and may be treated at the same time as the person seen by the RN if the additional household member(s) to be treated is (are) a patient of LSCHC.  (The RN may write a prescription with instructions that include each household member as long as each member is a current patient of LSCHC.)
3. Asymptomatic household member who is not a current patient of the LSCHC should be advised to see the provider with whom they are established, or to establish with the LSCHC by seeing the RN or provider ASAP. 

4. Symptomatic household members should be treated as if they have pertussis.  This medication treatment is the same as for prophylaxis, but the RN will then check with the provider if the patient appears to be in any respiratory distress.
5. Postexposure prophylaxis should be administered in infants younger than 12 months or women in the third trimester of pregnancy, because they are at risk for severe and possibly deadly complications. The risk of antibiotic use is outweighed by the potential for deadly complications.
6. The recommended antimicrobial agents and dosages for postexposure prophylaxis are the same as those for the treatment of pertussis. See table below.
7. The symptoms, objective findings to include temperature, blood pressure, pulse, pulse oximeter reading, respiratory rate, the prescription, and the nurse’s signature will be recorded in the patient’s chart.
8. Complicated or serious symptoms will be referred to or discussed with a provider.
Table 1

Recommended Antimicrobial Treatment and Postexposure Prophylaxis for Pertussis, By Age Group
	 
	Primary agents
	Alternate agent*
	
	

	Age group
	Azithromycin (Zithromax)
	Erythromycin
	Clarithromycin (Biaxin)
	TMP/SMX (Bactrim, Septra)

	Infants younger than one month
	Recommended agent. 10 mg per kg per day in a single dose for five days (only limited safety data available)
	Not preferred (associated with infantile hypertrophic pyloric stenosis). Use if azithromycin is unavailable; 40 to 50 mg per kg per day in four divided doses for 14 days
	Not recommended (safety data unavailable)
	Contraindicated in infants younger than two months (risk for kernicterus)

	Infants one to five months of age
	10 mg per kg per day in a single dose for five days
	40 to 50 mg per kg per day in four divided doses for 14 days
	15 mg per kg per day in two divided doses for seven days
	Contraindicated in infants younger than two months. For infants two months or older, TMP at a dosage of 8 mg per kg per day and SMX at a dosage of 40 mg per kg per day in two divided doses for 14 days

	Infants (six months or older) and older children
	10 mg per kg in a single dose on day 1, then 5 mg per kg per day (maximum: 500 mg) on days 2 through 5
	40 to 50 mg per kg per day (maximum: 2 g per day) in four divided doses for 14 days
	15 mg per kg per day (maximum: 1 g per day) in two divided doses for seven days
	TMP at a dosage of 8 mg per kg per day, SMX at a dosage of 40 mg per kg per day in two divided doses for 14 days

	Adults
	500 mg in a single dose on day 1, then 250 mg per day on days 2 through 5
	2 g per day in four divided doses for 14 days
	1 g per day in two divided doses for seven days
	TMP at a dosage of 320 mg per day, SMX at a dosage of 1,600 mg per day in two divided doses for 14 days
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